
REPORT 

Phase 2 SEAD 
Correctional Facility Wastewater Plan 

Seneca County Industrial Development Agency 
Seneca County, New York 

February 1999 

~~ O'BRIEN 6 GERE · 
ENGINEERS, INC. 



I 
r 
I 
I 
I 
I 



REPORT 

Phase2 SEAD 
Correctional Facility Wastewater Plan 

10044/21191 

Seneca County Industrial Development Agency 
Seneca County, New York 

Glenn R. Cooke, Executive Director 
Patricia Jones, Project Coordinator 

David S. Knisely, Esq., Special Counsel 
Shawn M Griffin, Esq. , Special Counsel 

Michael S. Kolceski, P.E. 
Vice President 

February 1999 

ii I=:: OBRIEN 6 GERE 
ENGINEERS, INC. 

5000 Brittonfield Parkway 
P.O. Box 4873 

Syracuse, New York 13221 



J 

I 
I 
I 
[...]
SCSD No. 1 WWTP at Willard and treatment of all other wastewater at the 
South End plant. 

Alternative 4 provides for treating all sewage at the North End plant. Under 
this alternative, South End sewers are plugged and 1/1 is assumed to be 
isolated from treatment. 

Alternatives 5 and 6 provide for treatment of all sewage at the South End 
plant. Alternative 5 accounts for South End 1/1 similar to Alternative 2, 

20 Final: February 24, 1999 
1:IDIV09\PROJECTSI I 004412 I I 9115 _ RPTS\PHASE2RP\PHASE_ 2. WPD 



4. Alternative solutions 

whereas Alternative 6 excludes that 1/1 contribution (as with Alternatives I 
and 4). 

The following table illustrates where each source would receive treatment 
under the six alternatives. 

Table 4.1-1. Summary of treatment service bt, alternative. 

Alt. Corr. Fae. Kids Peace hamlet of Elliot Acres 

1 * S/N 

2 SIN 

3 w 

4* N 

5 s 
6* s 
N - North End WWTP #715. 
S - South End WWTP #4. 

Romulus 

N s 
N s 
s s 
N N 

s s 
s s 

W - Seneca County Sewer District No. 1 WWTP at Willard. 
SIN - combined South End and North End WWTP's. 

s 
s 
s 
N 

s 
s 

• - South End sewers are assumed to be plugged off, thereby 
eliminating 

infiltration/inflow from treatment. 

4.2. Summary of wastewater flows by alternative 

To adequately address the wastewater flow which will be treated at each 
WWTP under each alternative, the next six tables are presented. 

Final: February 24, 1999 
J:IDIV09\PROJECTS\ 10044\2119 1\5_RPTS\PHASE2RP\PHASE_2.WPD 

21 O' Brien & Gere Engineers, Inc. 



Phase 2 SEAD Correctional Facility Wastewater Plan 

O'Brien & Gere Engineers, Inc. 

Table 4.2-1. Alternative 1 -- Summary of wastewater flows by WWTP. 

N/EWWTP S/E SCSD-1 
Alt. Area #715 WWTP#4 WWTPat 

Willard 

hamlet of Romulus 75,000 

Elliot Acres 32,000 

Corr. Fae. 143,000 145,000 

Kids Peace 38,000 

S/E 1/1 -- -- ---- - -
Totals . 181,000 252,000 

Note: flow rates in table reported in gpd. 

Table 4.2-2. Alternative 2 -- Summary of wastewater flows by WWTP. 

N/EWWTP S/E SCSD-1 
Alt. Area #715 WWTP#4 WWTPat 

Willard 

2 hamlet of Romulus 75,000 

Elliot Acres 32,000 

Corr. Fae. 262,000 26,000 

KidsPeace 38,000 

S/E 1/1 -- 217.000 --.-- -
Totals 300,000 350,000 

Note: flow rates in table reported in gpd. 

22 Final: February 24, 1999 
l:\DIV09\PROJECTS\10044\2 1191 \5_RPTS\PHASE2RP\PHASE_2.WPD 



4. Alternative solutions 

Table 4.2-3. Alternative 3 - Summary of wastewater flows by vV\NTP. 

NiEWWTP S/E SCSD-1 
Alt. Area #715 WWTP#4 WWTP at 

Willard 

3 - hamlet of Romulus . 75 ,000 

Elliot Acres 32,000 

Corr. Fae. 288 ,000 

Kids Peace 38,000 

S/E 1/1 -- 217,000 ---- -
Totals 0 362,000 288 ,000 

Notes: flow rates in table reported in gpd. 
The Willard vV\NTP flow is the incremental increase. 

Table 4.2-4. Alternative 4 - Summary of wastewater flows by vV\NTP. 

N/EWWTP SIE SCSD-1 
Alt. Area #715 WWTP#4 WWTP at 

Willard 

4 hamlet of Romulus 75,000 

Elliot Acres 32,000 

Corr. Fae. 288,000 

KidsPeace 38,000 

S/E 1/1 __ o -- --- -
Totals 433,000 0 

Note: flow rates in table ree,orted in ae,d. 

Final : February 24, 1999 23 O'Brien & Gere Engineers, Inc. 
1:IDIV09\PROJECTS\ l0044\2 1 l9l \5_RPTS\PHASE2RP\PHASE_2.WPD 



Phase 2 SEAD Correctional Facility Wastewater Plan 

O'Brien & Gere Engineers, Inc. 

Table 4.2-5. Alternative 5 - Summary of wastewater flows by WWTP. 

N/EWWTP S/E SCSD-1 
Alt. Area #715 WWTP#4 WWTPat 

Willard 

. 5 hamlet of Romulus 75,000 

Elliot Acres 32,000 

Corr. Fae. 288,000 

Kids Peace 38,000 

S/E 1/1 -- 217,000 ---- -
Totals 0 650,000 

Note: flow rates in table reported in gpd. 

Table 4.2-6. Alternative 6 -- Summary of wastewater flows by WWTP. 

N/EWWTP S/E SCSD-1 
Alt. Area #715 WWTP#4 WWTP at 

Willard 

6 hamlet of Romulus 75,000 

Elliot Acres 32,000 

Corr. Fae. 288,000 

KidsPeace 38,000 

S/E 1/1 -- _Q .--
Totals 0 433,000 

Note: flow rates in table reported in gpd. 

Table 4.2-7. summarizes the organic loading criteria at each WWTP under 
each of the alternatives. The mg/I columns represent the BOD5 organic 
concentrations based on the flows at the respective plants. The lb/da. 
columns represent the total influent mass loading to the respective plants 
each day. Numerical values were rounded as appropriate. 

24 Final: February 24, 1999 
I:\DIV09\PROJECTS\ I 004412 1191\5 _ RPTS\PHASE2RP\PHASE _ 2 .WPD 



4. Alternative solutions 

Table 4.2-7. Summary of organic loadings at INvVTP's by alternative. 

Alt. 

2 

3 

4 

5 

6 

4.3. Collection system alternatives 

NIEWWTP 
#715 

mg/I lblda. 

362 547 

377 944 

340 1227 

SIE 
WWTP#4 

mg/I lblda. 

323 680 

97 283 

81 266 

226 1227 

340 1227 

SCSD-1 WWTP at 
Willard 

mg/I lblda. 

400 961 

It has been assumed for all alternatives that flow equalization and pumping 
for the Correctional Facility will be provided by DOCS under facility 
construction. The following paragraphs summarize the various collection 
facility requirements by alternative: 

Alternative I: a new 6-inch diameter force main from the Correctional 
Facility site to a flow control valve (FCV); a 4-inch diameter force main 
from the FCV to the end of the North End collection system; a 4-inch 
diameter force main from the FCV to the South End WWTP #4; a force 
main from Elliot Acres to the Romulus sewers; plugging sewers to be 
abandoned; sewer rehabilitation of North End sewers; and miscellaneous 
appurtenances. Under this alternative, pumping stations #363 and #314 are 
not needed. Refer to Figure I for an illustration of this alternative. 

Alternative 2: a new 6-inch diameter force main from the Correctional 
Facility site to a flow control valve (FCV); a 4-inch diameter force main 
from the FCV to th~ end of the North End collection system; a 4-inch force 
main from the FCV to the South End WWTP #4; sewer rehabilitation of 
North End sewers; and miscellaneous appurtenances. Under this alternative, 
pumping station #363 is not needed. Refer to Figure 2 for an illustration of 
this alternative. 

Alternative 3: a new 6-inch diameter force main from the Correctional 
Facility site southerly along local roads, along the right-of-way of the 
existing Ovid trunk sewer, and southerly and westerly around the Drug 
Treatment Center to the Willard WWTP; a new pumping station and force 

Final: February 24, 1999 
I:\DIV09\PROJECTS\ 1004412 11 9 1\5_RPTS\PHASE2RP\PHASE_2.WPD 

25 O ' Brien & Gere Engineers, Inc. 



Phase 2 SEAD Correctional Facility Wastewater Plan 

that the route shown is east and south of the Drug Treatment Center to avoid 
conflicts and security issues. An allowance is included in the cost estimate 
to prepare and secure necessary rights-of-way. 

4.4. Wastewater treatment alternatives 

O'Brien & Gere Engineers, Inc. 

The wastewater treatment considerations for the six alternatives are based 
upon the evaluation of the three existing WWTPs discussed in Section 2. As 
part of this evaluation, O'Brien & Gere visited the SEAD treatment facilities 
and prepared an assessment of upgrade needs to reactivate WWTP #715 and 
to modify WWTP #4 to be suitable for long term use. As part of this 
evaluation, O'Brien & Gere also compared available information on WWTP 
basis of design to current NYSDEC/Ten States Standards, assuming that 
facilities to be utilized for long term service should meet current standards. 
This comparison indicated that based on Ten States Standards, WWTP #715 
capacity is actually 107,000 gpd vs. the rated 300,000 gpd and that WWTP 
#4 is 161,250 gpd vs. the rated 252,000 gpd. This deviation from design 
capacity is due to a combination of factors, but is primarily related to unit 
process limitations, as well as permitte·d effluent requirements to the 
receiving waters. 

Based upon this comparison, the treatment alternatives developed not only 
included the modifications necessary to reactivate/upgrade WWTPs, but also 
included modifications to meet the rated capacities, and where appropriate, 
expansion to meet the future flows associated with the specific alternative. 

Modifications which are needed to upgrade WWTP #4 and to reactivate 
WWTP #715 for long term use have been identified. These modifications 
are detailed in Section 5.2 of this report in Tables 5.2-1. and 5.2-2. 
respectively. Additionally, various modifications are proposed at the three 
WWTPs which address the potential expansion requirements to meet future 
flows . Tables 5.2-3. through 5.2-5. present the specific expansion 
improvements. 

Review of the SPDES requirements for WWTP #715 indicates that effluent 
ammonia limits, as well as more stringent limitations for BOD5 and TSS, 
exist due to the nature of the receiving water (Reeder Creek). Due of these 
restrictive effluent limitations, consideration was given to two different 
points of discharge. In addition to considering the existing point of 
discharge, the impact of discharging the effluent directly to Seneca Lake was 
reviewed. In order for this option to be feasible , effluent limitations 
established for discharging to the Lake would need to be less stringent than 
those for Reeder Creek. Otherwise, construction of an effluent pipeline from 

28 Final: February 24, 1999 
l:\DIV09\PROJECTS\1004412 1191 \5_RPTSIPHASE2RPIPHASE_2 .WPD 



4. Alternative solutions 

the WWTP to the Lake would not be warranted. 

Under two of the three options in which WWTP #715 would be utilized 
(Alternatives 2 and 4), it was found to be more cost effective to discharge to 
the Lake than to the Creek (based on the assumption the Lake ' s effluent 
limitations for this plant would be similar to those for SCSD-1 WWTP at 
Willard). In the other alternative using WWTP #715 (Alternative I), it was 
found that discharging to the Creek would be more cost effective than 
discharging to the Lake because the more stringent effluent limitations of 
Reeder Creek could be met with minimal improvements at the lower flow 
rate of this alternative. Actual dischar.ge limits need to be confirmed with 
NYSDEC prior to moving to the next phase of this program . 

The following is a breakdown of these modifications by alternative. 

Alternative 1 

• upgrade WWTP #4 
• replace existing secondary clarifier at WWTP #4 to meet rated 

capacity (252,000 gpd) 
• reactivate WWTP #715 
• add RBC capacity to WWTP #715 to meet rated capacity 

Alternative 2 

• upgrade WWTP #4 
• replace secondary clarifier at WWTP #4 to meet expanded capacity 
• expand WWTP #4 from 252,000 gpd to 350,000 gpd by upgrading 

headworks and adding pa,rallel Imhoff, trickling filter, drying bed 
area and miscellaneous modifications 

• reactivate WWTP #715 
• add RBC capacity to WWTP #715 to meet rated capacity 
• add effluent main from WWTP #715 to Seneca Lake 

Alternative 3 

• upgrade WWTP #4 
• replace secondary clarifier at WWTP #4 to meet expanded capacity 
• expand WWTP #4 from 252,000 gpd to 362,000 gpd by upgrading 

headworks and adding parallel Imhoff, trickling filter, drying bed 
area, and miscellaneous modifications 

• expand SCSD-1 WWTP at Willard from 700,000 gpd to 900,000 
gpd by adding a parallel extended aeration tank, rapid sand filter, 

Final: February 24, 1999 
I:\DIV09\PROJECTS\1004412 11 9 1\5_RPTS\PHASE2RP\PHASE_2.WPD 

29 O'Brien & Gere Engineers, Inc. 



Phase 2 SEAD Correctional Facility Wastewater Plan 

chlorination tank, additional sludge drying bed area, and 
miscellaneous modifications 

This alternative includes treatment of South End 1/1. To determine 
whether excluding this 1/1 from the alternative would have an impact 
on the recommended solution, a review was . made. Since 
elimination ofl/1 would not offer a cost-effective solution, it was not 
presented as an option. The estimated cost savings by eliminating 
1/1 is shown in Section 5 .4. 

Alternative 4 

• reactivate WWTP #715 
• add RBC capacity to WWTP #715 to meet rated capacity 
• add effluent main from WWTP #715 to Seneca Lake 
• expand WWTP #715 from 107,000 gpd to 433 ,000 gpd capacity by 

adding parallel units for headworks, primary settling tank, RBCs, 
secondary settling tank, sand filter, chlorination, additional sludge 
drying bed area, and miscellaneous modifications 

Alternative 5 

• upgrade WWTP #4 
• replace secondary clarifier at WWTP #4 to meet expanded capacity 
• expand WWTP #4 from 252,000 gpd to 650,000 gpd by upgrading 

headworks and adding parallel Imhoff, trickling filter, drying bed 
area and miscellaneous modifications 

Alternative 6 

• upgrade WWTP #4 
• replace secondary clarifier at WWTP #4 to meet expanded capacity 
• expand WWTP #4 from 252,000 gpd to 433,000 gpd by upgrading 

headworks and adding parallel Imhoff, trickling filter, drying bed 
area and miscellaneous modifications 

Costs associated with the above alternatives are presented in Section 5. 

4.5. Electrical power and telecommunications evaluation 

O' Brien & Gere Engineers, Inc. 

The operation of either or both SEAD WWTP's will require electrical power 
and telecommunication service. Presently, the Anny owns the infrastructure 
and provides these services. In the Phase 1 SEAD Utility Transition Plan, 

30 Final : February 24, 1999 
I:IDIV09\PROJECTSIJ 0044121191 \S _RPTSIPHASE2RPIPHASE_2.WPD 



4. Alternative solutions 

transition of these utilities was addressed . The conditions stated therein, as 
well as relevant improve~ents, are valid for this Phase. Aside from the 
actual transition of facilities from the Army to utility companies, the chief 
need is the installation of revenue meters at each of the plants . 

In addition to service to the WWTP's, power and telecommunication service 
would be needed for sewage pumping stations that may be required under 
the alternatives. These are the Elliot Acres pumping station and a new North 
End pumping station (under Alternatives 3, 5, and 6) . 

Power for the Correctional Facility pumping station is assumed to be 
provided independent of Depot power, as it is reported that the Correctional 
Facility wi ll install a new service from NYSEG's facilities along Route 96, 
bypassing the existing SEAD electrical substation. 

Final : February 24, 1999 
1:IDIV09\PROJECTS\1004412 1191\5_RPTS\PHASE2RPIPHASE_2.WPD 

31 O'Brien & Gere Engineers, Inc. 



Phase 2 SEAD Correctional Facility Wastewater Plan 

O'Brien & Gere Engineers, Inc. 32 Final: February 24, I 999 
l:\DIV09\PROJECTS\ I 0044\2 I I 91 \5 _RPTS\PHASE2RP\PHASE_2.WPD 

I 
I 
1 

I 
I 



5. Cost estimates 

This section presents costs associated with construction of wastewater 
collection alternatives, the construction · of wastewater treatment 
improvement alternatives, and the operation and maintenance of the 
respective collection and treatment facilities. It was assumed that no cost 
would be incurred for the transfer of the Anny' s existing facilities or for land 
acquisition. However, a cost allocation was included with Alternative 3 for 
the acquisition of off-site rights-of-way for the force main route to the 
SCSD-1 WWTP at Willard. 

The following subsections list the work tasks and estimated costs for each 
alternative. For purposes of this report, we have assumed the improvements 
would be publicly bid and have conservatively included full engineering 
related services (design and construction inspection, surveys and soil 
borings), plus legal and miscellaneous costs such as advertising and interest 
during construction. 

5.1. Collection system cost estimates 

Final: February 24, 1999 

The required facilities under each alternative are listed in Section 4 and 
illustrated in Figures I through 6. The following tables summarize the 
improvements and costs for each of the collection facility alternatives. 

33 O' Brien & Gere Engineers, Inc. 
I:IDIV09\PROJECTS\10044\2 11 9 1\5 _RPTS\PHASE2RPIPHASE_2.WPD 



Phase 2 SEAD Correctional Facility Wastewater Plan 

Table 5.1-1. Summary of Alternative 1 collection system improvements. 

Category Component Cost 
Estimate 

1. Mobilization $28,000 

2. Clearing 25,000 

3. Force main 4-inch dia. , 4,500 l.f. 99,000 

6-inch dia., 29,000 l.f. 725,000 

3-way flow control valve 10,000 

4. Sewer rehabilitation Chemical grout (28 @ $1,000 ea.) 28,000 

Excavate/repair (3@ $4,000 ea) 12,000 

Repair water break (2 @ $1,500 3,000 
ea) 

Sewer slip-lining (200 If@ $50) 10,000 

5. Inflow source removal (unidentified) • 

6. Pump replacement Elliot Acres 25,000 

hamlet of Romulus 35,000 

7. Misc. appurtenances 10.000 

Estimated Bid Price $1 ,010,000 

Contingencies 152.000 

Estimated Construction Cost $1,162,000 

Estimated Engineering, Legal & Miscellaneous 291.000 

Estimated Project Cost $1,453,000 I 
* - cost for inflow rehabilitation to be identified after future 

investigations not authorized as part of this study (includes 
rainfall-induced infiltration sourcesl, 

O'Brien & Gere Engineers, Inc. 34 Final : February 24, 1999 
J: \DIV09\PROJECI'.>1 I00.U\2 I 19 / \5 JU'T!>1PHASE21U'\l'HASE_2. WPD 



5. Cost estimates 

Table 5.1-2. Summary of Alternative 2 collection system improvements. 

Category 

1. Mobilization 

2. Clearing 

3. Force main 

4. Sewer rehabilitation 

Com·ponent 

4-inch dia. , 1,000 l.f. 

6-inch dia., 29,000 l.f. 

3-way flow control valve 

Chemical grout (28 @ $1,000 ea.) 

Excavate/repair (3 @ $4,000 ea) 

Repair water break (2@ $1 ,500 
ea) 

Sewer slip-lining (200 If@ $50) 

5. Inflow source removal (unidentified) 

6. Misc. appurtenances 

Estimated Bid Price 

Contingencies 

Estimated Construction Cost 

Estimated Engineering, Legal & Miscellaneous 

Estimated Project Cost 

* -cost for inflow rehabilitation to be identified after future 
investigations not authorized as parl of this study (includes 
rainfall-induced infiltration sources) . 

Note - The cost of the effluent main is in Table 5. 2-4. 

Cost 
Estimate 

$23 ,000 

25,000 

22,000 

725,000 

10,000 

28 ,000 

12,000 

3,000 

10,000 

10.000 

$868,000 

130,000 

$998,000 

250.000 

$1,248,000 

Final : February 24, 1999 
l:\DfV09\PROJECTS\ 10044121191\5_RPTSIPHASE2RPIPHASE_2 .WPD 

35 O'Brien & Gere Engineers, Inc. 



Phase 2 SEAD Correctional Facility Wastewater Plan 

O'Brien & Gere Engineers, Inc. 

Table 5.1-3. Summary of Alternative 3 collection system improvements. 

Category 

1. Mobilization 

2. Clearing 

3. Force main 

4. Sewer rehabilitation 

Component 

6-inch dia., 35,000 l.f. 

6-inch dia., 10,000 l.f. (off-site, 
along public roads) 

Cased crossing (Rte 96A) 

Stream crossing (Simpson Creek) 

Chemical grout (28@ $1,000 ea .) 

Excavate/repair (3@ $4,000 ea) 

Repair water break (2@ $1,500 
ea) 

Sewer slip-lining (200 If@ $50) 

5. Inflow source removal (unidentified) 

6. Sewage pumping 
station 

7. Misc. appurtenances 

Estimated Bid Price 

Contingencies 

at North End 

Estimated Construction Cost 

Allowance for land acquisition 
(east & south of Drug Treatment Center) 

Estimated Engineering, Legal & Miscellaneous 

Estimated Project Cost 

* -cost for inflow rehabilitation to be identified after future 
investigations not authorized as part of this study (includes 
rainfall-induced infiltration sources). 

Cost 
Estimate 

$34,000 

50,000 

875,000 

400,000 

12,000 

6,000 

28 ,000 

12,000 

3,000 

10,000 

87,000 

10,000 

$1,527,000 

229,000 

$1 ,756,000 

10,000 

439.000 

$2,205,000 

36 Final: February 24, I 999 
J:\DIV09\PRO.IECT51 J00U \2// 91\5 _RPn1PHASE2RPV'HASE_ 2. WPD 

I 
I 

I 
I 



Final: February 24, 1999 

5. Cost estimates 

Table 5.1-4. Summary of Alternative 4 collection system improvements. 

Category 

1. Mobilization 

2. Clearing 

3. Force main 

4. Sewer rehabilitation 

Component 

4-inch dia., 3,500 l.f. 

6-inch dia. , 30,000 l.f. 

Chemical grout (28@ $1 ,000 ea .) 

Excavate/repair (3@ $4,000 ea) 

Repair water break (2 @ $1 ,500 
ea) 

Sewer slip-lining (200 If@ $50) 

5. Inflow source removal (unidentified) 

6. Pump replacement Elliot Acres 

hamlet of Romulus 

7. Misc. appurtenances 

Estimated Bid Price 

Contingencies 
[...]
1,960 sf 

50 ft dia. x 6 ft 9 in D 
50 ft di~. x 3 ft 2 in D (6,136 cf) 
50 ft dia. x 2 ft 7 in D (5 , 105 cf) 

2 ft dia. center rotary distributor tower with 6 in 
dia. inlet pipe, 4 rotating distribution arms 
(clockwise rotation), filter media, and filter 
underdrain 

Rectangular concrete (2 parallel channels) 
22,860 gal 
Total: 30 ft L x 21 ft 6 in W x 6 ft 9 in D 
Each channel: 30 ft L x 10 ft W x 6 ft 9 in D 
Eff. weir: 
Total tank: 

12 If total @ 694.5 ft elev. 
645 sf · 

Flow Monitoring Manhole 
Number 
Type 
Accessories 

Flow Meter Shed 
Number 
Type 
Accessories 

O'Brien & Gere Engineers, Inc. Page 3 

Concrete manhole 
Internal flume 
Flow monitor element/transmitter and bracket 

Precast fiberglass shelter 
Flow meter and power supply 

January 27, 1999 



I 
I 
I 
I 
I 
I 



Sludge Drying Bed 
Number 
Type 
Capacity 

Dimensions 

Surface area 
Accessories 

O'Brien & Gere Engineers, Inc. 

Table A 

SEAD S/E WWTP #4 -
Basis of Design 

(Existing treatment works) 

. Page 4 

1 (split into two beds by center dividing wall) 
Sand/gravel lined bed 
Total: 62,930 gal 
Sludge capacity: 35,123 gal (4,695 cf) 
Sand: 10,062 gal (1 ,345 cf) 
Gravel (approx.): 17,745 gal (2,372 cf) 
Total (2 beds): 49 ft L x 81 ft W x 3 ft D 
Each bed: 49 ft L x 40 ft W x 3 ft D 
Each trough: 
Perimeter walls: 
Total bed: 

49 ft L x 6 ft W x 53/s in D 
1 on 2 slope 
3920 sf 

4 in dia. and 8 in dia. drain piping 

January 27, 1999 



I 
I 
I 
I 
I 



Table B 

SEAD S/E WWTP #4 -
Ten States Standards Design Criteria Comparison 

Value for Meets or 
Design Ten States Standards or Text Existing Exceeds 

Criteria Parameter Recommendations<1> Facilities<2> Standard 

Imhoff Tank 

Dimensional Tank Depth (D): Range: 24 to 32 ft (3> 25 ft 9 in Yes 
Surface to bottom Typical: 30 ft (3) 

Settling Compartment: Range: 2:1 to 5:1 <3> 4.2:1 Yes 
Length-to-Width Ratio Typical: 3: I (3> 

Gas Vent Area: Range : 15-30 % of total surface (3> 30% Yes 
Surface Area Typical: 30%(3) 

Gas Vent Area: Range: 18-30 in (3> 21 in each Yes 
. Width of Opening Minimum: 18 in (3> 

Digestion Section: Range: 63 ,590 to 111,280 gal (3> 138,340 gal Yes 
Volume Typical 79,485 gal (3> 

Operational Settling Compartment: Range: 600 - I, 000 gpd/ft2 (3> I 000 gpd/ft2 at hourly Yes 
Surface Overflow Rate Typical : 800 gpd/ft2 (3) flowrate at a peaking 

factor of3.2 (4> 

Settling Compartment: Range: 2 to 4 hr <3> 4.4 hr Yes 
Detention Time Typical 3 hr (3> 

Unit Process Maximum Based on a hydraulic loading of 1,000 252,000 gpd 
Design Flowrate gpd/ft2 at hourly flowrate at a peaking 

factor of3.2 <4> 

Trickling Filter 

Dimensional Side Water Depth (D) Minimum: 6 ft, above the underdrain Approx. 3 ft 2 in See footnote 
Maximum: IO ft (5) 

Freeboard Minimum: 4 ft I ft See footnote 
(5) 

Clearance Btw. Media and Minimum: I ft I ft Yes 
Distribution Arms 

Underdrain Slope Minimum: I percent I percent Yes 

Operational Hydraulic Loading Range: 0.16 to 0.64 gprn/ft2 (6> 0.35 gpm/ft2 Yes 

Organic Loading Range: 30 to I 00 lb/day* I 03 ft3 (
6> 95 .4 1 b/day* I 03 ft3 Yes 

Unit Process Maximum Based on a max. organic loading of 100 261 ,986 gpd 
Design Flowrate lb/day* I 03 ft3 

' 

O'Brien & Gere Engineers, Inc. Page I January 27, 1999 



I 

I 
I 



Table B 

SEAD S/E WWTP #4 -
Ten States Standards Design Criteria Comparison 

Value for Meets or 
Design Ten States Standards or Text Existing Exceeds 

Criteria Parameter Recommendations<1> Facilities(2l Standard 

Secondary Settling Tank . 
Dimensional Side Water Depth (D) Minimum: 10 ft 6 ft 9 in No 

Length of Flow Minimum (Inlet to Outlet): IO ft Approx. 30 ft Yes 

Operational Surface Overflow Rate Average: 400 to 600 gpd/f't2 <7l 387.6 gpd/ft2 Yes 
Peak Hourly: 1,000 gpd/ft2 1,550 gpd/ft2 No 

Weir Loading Average: IO to 20,000 gpd/ft <7l 20,833 gpd/ft No 
Peak.Hourly: 20,000 gpd/ft 83 ,333 gpd/ft No 

Unit Process Maximum Based on a max. surface overflow of 161 ,250 gpd 
Design Flowrate 1,000 gpd/ft2 at peak hourly flowrate 

Footnotes: 
(1) Criteria not stated in Ten States Standards were obtained from other sources which are footnoted below. 
(2) Operational statistics based on estimated maximum capacity of252,000 gpd. 
(3) Metcalf _& Eddy, Wastewater Engineering, Third Edition, Page 1079, Table 14-19 & WEF Manual of Practice No. 8, Design of 

Municipal Wastewater Treatment Plants, Volume I, Page 498, Table 10.13. 
(4) Ten States Standards does not specifically establish requirements for Imhoff tanks. For a capacity of252,000 gpd, Ten States 

Standards recommends utilizing a peaking factor of 4 to establish peak hourly flows. Since flow equalization will be provided for 
wastewater flows originating at the Correctional Facility, the peaking factor was modified to 3.2. 

(5) The existing value does not meet the standard established for open trickling filters . However, based on existing satisfactory 
operation and the presence of a geodesic dome cover, the existing side water depth dimension was considered acceptable. 

(6) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 615, Table 10-13. 
(7) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 588, Table 10-12. 

O'Brien & Gere Engineers, Inc. Page 2 January 27, 1999 



I 
I 
I 
( 

I 



I Component I 
Site - general 

Influent structure 

Control Building 

Imhoff tank 

Trickling fi lter 

Distribution manhole 

Secondary settling tank 

Sludge drying bed 

Table C 

SEAD S/E WWTP #4 -
Condition Assessment - September 3, 1998 

Condition I Recommendation 

• ·Vegetation overgrowth • Cut grass/weeds 
• Lack of site fencing • Installation of fencing 
• Insufficient equipment dry storage and • Build an equipment garage/maintenance shop 

maintenance activity faci lities 

• Solids accumulation within channels • Removal of solids with influent channels 
• Upgrade and repair of concrete 

• Control Room does not meet Ten States • Isolation of influent pump area within control 
Standards or electrical codes (due to room from rest of Control Building 
presence of influent pumps) • Upgrade ventilation and electrical systems to 

meet Class 1 Group D electrical standards 
• Influent pump control floats antiquated • Replace pump control floats 
• Laboratory outdated • Upgrade of the laboratory 

• Good physical condition • Modification of piping to permit effective 
• Overall general good working condition removal of scum 
• Scum removal not operational 

• Generally good working condition • Removal of algae growth 
• Algae growth and insufficient exhaust • Improvement of filter exhaust 

• Deteriorating manhole • Reconstruct manhole 

• Solids accumulation within tank and • Removal of so lids from within the tank and 
effluent channel effluent channel 

• No mechanical sludge removal equipment • Installation of mechanical sludge withdrawal 
equipment 

• Poor physical condition and sludge build • Clean out and recondition beds 
up 

I 

O'Brien & Gere Engineers, Inc. Page 1 January I 8, 1999 



l 
I 
I 
I 

I 
I 

I 



I 
I 

Table D 

SEAD NIE WWTP #715 -
Basis of Design 

(Existing treatment works) 

Influent Structure 

Comminutor 
Number 
Connection size 
Dimensions 
Accessories 

By-Pass Bar Screen 
Number 
Dimensions 

Straight-line Aerated Grit Chamber 
·Number 
Type 
Capacity 
Dimensions 
Surface area 
Accessories 

Grit Screw Conveyor 
Number 
Dimensions 

Accessories 

Aeration Blowers 
Number 
Accessories 

Adjustable Diffuser Unit 
Number 
Size 
Dimensions 

O'Brien & Gere Engineers, Inc. Page I 

10 in influent/ 10 in effluent 
4 ft L (influent to effluent flange) 
Motor, gear reducer, and hand switch/starter 

Unit: 3 ft L x 2 ft W x 3.25 ft D 
Bars: 4 ft 9 in L x 2 in W x 11 ¼ in D, 

2 in clear spacing between bars 

30 degree inclined chamber 
1,700 gal 
23 ft ¼ in L x 3 ft W x 9 ft 1 in D 
69.1 sf 
Removable cover plate, adjustable weirs, and 
plate baffle with scum ports 

Screw: 9 in dia. x 30 ft 6 in L 
Trough: I ft 3 in dia. x 30 ft 6 in L 
Steel trough, screw drive/motor, gear box, drive 
belt, and hand switch/starter 

2 (1 installed stand-by) 
Blower motor and hand switch/starter 

2 in dia. air piping with 4 diffusers per unit 
Horizontal arm air pipe: 2 in dia. x 2 ft 9 in L 
Vertical arm air pipe: 2 in dia. x 7 ft 6 in L 

January 27, 1999 



I 

I 
I 
I 

I 
I 

I 



Influent Structure (Continued) 

Parshall Flume 
Number 
Type 
Dimensions 

Accessories 

Flow Meter 
Number 

Sampler 
Number 
Type 
Accessories 

Main Treatment Structure 

Primary Settling Tank 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

O'Brien & Gere Engineers, Inc. 

Table D 

SEAD NIE WWTP #715 -
Basis of Design 

(Existing treatment works) 

Page2 

Prefabricated fiberglass liner 
Channel: 4 ft L x 2 ft W x 2 ft D 
Flume throat: 3 in W x 2 ft 2¼ in D 
Flume inlet: 1 ft 8 in W x 2 ft D 
Flume outlet: 6 in W x 2 ft 1 in D 
Flow element/transmitter bracket 
Sample tubing bracket 

Refrigerated composite sampler 
Sample tubing 

Rectangular concrete 
61 ,600 gal 
Tank: 
Eff. trough: 
Eff. weir: 

550 sf 

45 ft L x 15 ft W x 14 ft D 
4 @ 7.5 ftLx 1 ftWx 1 ftD 
60 If total @ 606.5 ft elev. 
90° v-notch ( 4 in W x 2 in D) 

Traveling bridge scraper collector with scraper 
and skimmer mechanisms, traveling bridge 
motor/drive unit, collector motor, effluent 
trough with v-notch weirs, scum beach and 
trough, and 2 submersible waste sludge pumps 

January 2 7, 1999 



I 
I 

I 
I 
I 



Table D 

SEAD NIE WWTP #715 -
Basis of Design 

(Existing treatment works) 

Main Treatment Structure (Continued) 

Rotating Biological Contactor Tanks #1 and #2 
~m~ 2 
Type Rectangular concrete with covers 
Capacity 13 ,615 gal 
Dimensions One tank: 26 ft 4 in L x 14 ft4 in W x 8 ft D 

Shaft per tank: 1 shaft per tank, 26 ft L each 
Media per shaft: 2 media separated by bulkhead 
per shaft, each media 12 ft dia. x 12 ft L 

Surface area 
Accessories 

Secondary Settling Tank 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

Sand Filter 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

O'Brien & Gere Engineers, Inc. Page 3 

Eff. weir tank 2: 1 I ft 8 in total @ 605.5 ft elev . · 
3 77.4 sf per tank 
2 drive unit/motors, 2 shafts, 2 bearings 
supports, 4 media, 2 bulkhead and 2 tank covers 

Rectangular concrete 
67,300 gal 
Tank: 5 6 ft 4 in L x I 5 ft W x I 4 ft 3 in D 
Eff. trough: 4 x I 0 ft L x I ft W x I ft D 
Eff. weir: 80 If total@ 605 .0 ft elev. 

90° v-notch ( 4 in W x 2 in D) 
704.2 sf 
Traveling bridge siphon sludge collector, siphon 
mechanism with v-plow and orifice, traveling 
bridge motor/drive unit, siphon inotor, effluent 
trough with v-notch weirs, and scum beach and 
trough 

Rectangular concrete - automatic backwash 
6,000 gal . 

Tank: 2 I ft 3 in L x 9 ft W x 4 ft 9 in D 
Eff. weir: @ 603.5 ft elev. 
191.3 sf 
Traveling bridge with automatic backwash 
mechanism, traveling bridge motor/drive unit, 
washwater waste hood, washwater waste pump, 
and backwash pump, washwater and backwash 
waste troughs, sand, and filter drain assembly 

January 27, 1999 



I 
I 
I 

I 
I 
I 



Table D 

SEAD NIE WWTP #715 -
Basis of Design 

(Existing treatment works) 

Main Treatment Structure (Continued) 

Chlorine Contact Tank 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

Sulfur Dioxide Mix Tank 
Number 
Type 
Capacity 
Dimensions 
Accessories 

Post Aeration Tank 
Number 
Type 
.Capacity 
Dimensions 
Surface area 

Aeration Blowers 
Number 
Accessories 

Adjustable Diffuser Unit 
Number 
Size 
Dimensions 

O'Brien & Gere Engineers, Inc. Page 4 

Pyramidal concrete 
25 ,180 gal 
5 ftLx 15 ftWx 15 ftD 
Eff. weir: 60 If total @ 597.83 ft elev . 

· 225 sf 
Chlorinator, effluent water chlorine booster 
pump motor and hand switch/starter, and 2 
chlorine cylinders 

Rectangular concrete 
Approx. 270 gal 
3 ft L x 3 ft W x approx. 6 ft 9 in D 
Sulfur dioxide flash mixer with bridge support, 
I in dia. sulfur dioxide diffuser, effluent water 
sulfur dioxide booster pump motor and hand 
switch/starter, sulfonator, and 2 sulfur dioxide 
cylinders 

Rectangular channel concrete 
2,810 gal 
35 ft 9 in L x 3 ft W x approx. 6 ft 9 in D 
I 07.3 sf 

2 (1 installed stand-by) 
Blower motor, hand switch/starter, and 
fiberglass shelter 

2 in dia. air piping with 6 diffusers per unit 
Horizontal arm air piping: 2 in dia. x 28 ft L 

January 27, 1999 



I 
I 
I 
I 

I 



Table E 

SEAD NIE WWTP #7 15 -
Ten States Standards Design Criteria Comparison 

Value for Meets or 
Design Ten States Standards or Text Existing Exceeds 

Criteria Parameter Recommendations<1> Facilities<2> Standard 

Comminutor 

Operational Location Should be located downstream of grit Upstream of grit No 
removal equipment and protected by a removal equipment and 
coarse screening device coarse screen in by-pass 

channel 

Aerated Grit Chamber 

Operational Detention time 3 to 5 min at peak hourly flowrate 13 min Yes 

Unit Process Maximum Based on a minimum detention of 3 min 326,600 gpd 
Design Flowrate at peak hourly flowrate 

Primary Settling Tank 

Dimensional Side Water Depth (D) Minimum: JO ft Approximately 12.5 ft Yes 

Length of Flow Minimum (Inlet to Outlet): JO ft Approximately 37.5 ft Yes 

Length (L) Range: 50 to 300 ft <4> 45 ft No 
Typical: 80 to 130 ft<4> 

Width (W) Range: IO to 80 ft <4> 15 ft Yes 
Typical: 16 to 32 ft<4> 

Operational Surface Overflow Rate Average: I , 000 gpd/ft2 540 gpd/ft2 Yes 
Peak Hourly: 1,500 to 3,000 gpd/ft2 2, 162 gpd/ft2 Yes 

Detention Time Range: 2.21 hr (@7°C) <5> 4.9 hr Yes 
to 3.69 hr (@7°C)<5> 

Weir Loading Range : 10,000 to 40,000 gpd/ft<4> 5,000 gpd/ft Yes 
Peak Hourly: 20,000 gpd/ft 20,000 gpd/ft Yes 

Unit Process Maximum Based on a max. weir loading rate of 300,000 gpd 
Design Flowrate 20,000 gpd/ft at peak hourly flowrate 

.Rotating Biological Contractor Tanks #1 and #2 (2 Stage Series Operation) 

Dimensional Tan~ Side Water Depth Typical : 5 ft (6) Approximately 6 ft Yes 

RBC Shaft Length Maximum: 27 ft with 25 ft of media <6> 27 ft w/25 ft of media Yes 

Area of Media (I unit) High-density: 150,000 ft2 (6) 150,000 ft2 (Assume) Assumed 

Operational Hydraulic Loading 0.375 - 1.0 gpd/ft2 (@ 7°C)<7> 0.83 gpd/ft2 Yes 
(Combined 

Organic Loading 0.75 to 1.5 lb BOD/103 ft2 x d 1.83 lb BOD/ I 03ft2xd No Nitrification) 
(@ 70C)(7) 

Maximum Organic 4 to 6 lb BOD/103 ft2 x d (@ 7°C)(7) 7.34 lb BOD/ 103ft2xd No 
Loading on First Stage 

NH3 Loading 0.075 to 0.15 lb NH/I 03ft2 x d 0.313 lbNHifl03ft2xd No 
(@ 7°C) 

Detention Time 1.5 to 4 hr 2.2 hr Yes 

Unit Process Maximum Based on a max. NH3 loading of 0.07 lb 107,000 gpd 
Design Flowrate NH,1103ft2 x d < (a), 1°c) 

O'Brien & Gere Engineers, Inc. Page I January 26, 1999 



I 
I 

I 
I 
I 



Table E 

SEAD NIE WWTP #715 -
Ten States Standards Design Criteria Comparison 

Value for Meets or 
Design Ten States Standards or Text Existing Exceeds 

Criteria Parameter Recommendations<1> Facilities<2> Standard 

Secondary Settling Tank 

Dimensional Side Water Depth (D) Minimum: 10 ft, greater depth 14 ft 3 in Yes 
recommended for nitrification plants 

Length of Flow Minimum (Inlet to Outlet) : 10 ft Approx. 46 ft 4 in Yes 

Operational Surface Overflow Rate Average: 400 to 600 gpd/ft2 <
3
> 426 gpd/ft2 Yes 

Peak Hourly: I, 000 gpd/ft2 I, 704 gpd/ft2 No 

Solids Loading Average: 0.6 to 1.0 lb/ft2 x h <3> 0.013 lb/ft2 
X h Yes 

Peak Hourly : 1.6 I lb/ft2 X h (3) 0.052 lb/ft2 x h Yes 

Weir Loading Average: IO to 20,000 gpd/ft <9> 3,750 gpd/ft Yes 
Peak Hourly : 20,000 gpd/ft 15,000 gpd/ft Yes 

Unit Process Maximum Based on a max. surface overflow of 211 ,250 gpd 
Design Flowrate 1,000 gpd/ft2 at peak hourly flowrate 

Sand Filter 

Operational Filtration Rate Peak Hourly: Max. 5 gpm/ft2 4.36 gpm/ft2 Yes 

Unit Process Maximum Based on a maximum filtration rate of 5 344,250 gpd 
Design Flowrate gpm/ft2 at peak hourly flowrate 

Chlorine Contact Tank 

Operational Contact Period Peak Hourly: Min. 15 minutes 17.4 minutes Yes 

Unit Process Maximum Based on a contact period of 15 minutes at 347,590 gpd 
Design Flowrate peak hourly flowrate 

Dechlorination Tank 

Operational Contact Period Peak Hourly: Min. 30 seconds 3.7 minutes Yes 

Unit Process Maximum Based on a contact period of 30 seconds at 554,400 gpd 
Design Flowrate peak hourly flowrate 

Footnotes: 
( I) Criteria not stated in Ten States Standards were obtained from other sources which are footnoted below. 
(2) Operational statistics based on estimated maximum capacity of 300,000 gpd. 
(3) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 462, Table 9-4. 
(4) Metcalf & Eddy, Wastewater Engineering, Third Edition, Pages 475 and 477, Tables 9-7 and 9-8 . 
(5) Ten States Standards and Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 474, Figure 9-15 . 
(6) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 633. 
(7) Metcalf & Eddy, Wastewater Engineering, Third Ed ition, Page 632, Table I 0-17. 
(8) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 588, Table 10-12. 
(9)"Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 591. 

O'Brien & Gere Engineers, Inc. Page 2 January 26, 1999 



I 

I 
I 
I 

I 



I Component I 
Site - general 

Channels 

Comminutor 

Aerated grit chamber 

Aerated grit chamber -
blowers 

Aerated grit chamber -
grit screw 

Parshall flume -
sonic flow transmitter 

Parshall flume -
refrigerated sampler 

Primary settling tank 

Rotating bio logical 
contactors # I and #2 
(RBC's) 

Secondary settling tank 

Table F 

SEAD NIE WWTP #715 -
Condition Assessment - September 3, 1998 

Condition I Recommendation 

• Vegetation overgrowth • Cut grass/weeds 

• ·Contain debris and solids • Clean out of all channels 

• Motor, starter, gear box, and cutters appear • Meggar and lubricate motor 
reusable, but require restoration/ • Change oil in gear box 
refurbishing • Lubricate gear box 

• Lacking coarse screening (bar screen) • Inspection of cutters upon startup 
upstream of comminutor • Installat ion of bar screen upstream of 

comminutor 

• Chamber filled with debris/solids • Clean out chamber 

• Blowers, motors, motor bearings, air • Change oil in blower and rotate 
diffusers appear reusable, but require • Meggar motor and check bearings 
restoration/refurbishing • Inspect air diffusers 

• Grit screw and drive belt appear to be in • Replace grit screw 
poor condition • Grease or replace bottom bearing when 

• Motor, gear box, and starter appear replacing grit screw 
reusable, but require restoration/ • Meggar motor 
refurbishing • Change oil in gear box 

• Lubricate gear box 

• Sonic flow transmitter appears to be in • Replace flow transmitter 
poor condition 

• Sampler appears reusable but requires • Replace sampler tubing 
restoration/refurbishing • Clean sampler and inspect refrigeration system 

• Heat-tracing appears to be in poor operation 
condition • ,Construct weather- resistant enclosure 

• Replace heat-tracing 

• Tank equipment including traveling • Have manufacturer of tank equipment check 
collection mechanisms, motors, gear operation of equipment and service motors, 
boxes, limit switches, and control panel gear boxes, limit switches, and control panel. 
appears reusable but requires • Meggar power cables 
restoration/refurbishing • Replace scraper wear edges 

• Scrapper wear edges deteriorated 

• RBC 's appear reusable but require • Meggar and lubricate motor 
restoration/refurbishing • Drain, flush, and refill oil in gear box 

• Gear box apparently leaking • Purge bearings with grease 
• Cover has physical damage • Perf9rm clear water test run and check med ia 

• Repair covers 

• Tank equipment including traveling sludge • Have manufacturer of tank equipment check 
collection mechanisms; motors, gear operation of equipment and service motors, 
boxes, limit switches, and control panel gear boxes, limit switches, and control panel. 
appears reusable but requi res restoration/ • Meggar power cables 
refurbishing 

O'Brien & Gere Engineers, Inc. Page I January 18, 1999 

I 

I 



I 
I 
I 
I 
I 
I 
I 



Component 

Sand filter 

Main Treatment 
Structure 

Laboratory 

Chlorine contact and 
sulfur dioxide mix (post 
aeration) tanks 

Sludge pumping station 

Imhoff tank 

Sludge drying bed 

Table F 

SEAD NIE WWTP #715 -
Condition Assessment - September 3, 1998 

Condition Recommendation 

• Filter med ia is in poor condition • Replace filter media 
• Tank equipment including traveling • Have manufacturer.of tank equipment check 

backwash and washwater mechanisms, operation of equipment and service motors. 
pumps, motors, gear boxes, limit switches, gear boxes, limit switches, and control panel. 
and control panel appears reusable but • Meggar power cables 
requires restoration/ refurbishing 

• Generally in good physical condition • Test building heating and venti lating 
equipment, replace or add equipment to 
achieve adequate air quality (filter room my 
have inadequate venti lation system) 

• Test unit heaters within building, replace 
corroded unit heaters within filter room 

• General cleaning and painting of building 

• Outdated and incomplete • Refurbish laboratory equipment and supplies 

• Tanks appear reusable, but require some • Pump out and hose down tanks 
minor restoration/refurbishing • Installation of new chlorination and de-

• A ll chlorination and de-chlorination chlorination equipment 
equipment previously removed 

• Pumps appear reusable, but require some • Remove submersible pumps and have the 
minor restoration/refurbishing pumps serviced 

• Pump control floats and control panel • Meggar and lubricate motor and replace seals 
relays likely wi ll no longer perform • Meggar power cables 

• Operate all valves 
• Inspect pump control floats , replace if 

necessary 
• Clean-up control panel equipment and replace 

relays if necessary 
• Test panel heater operation and controls 

• Tank appears reusable, but requires some • Pump out and dispose of water and solids 
minor restoration/refurbishing • Inspect concrete and confirm condition, repair 

• Tank filled with water and solid debris if necessary 

• Debris, weed overgrowth with physical • Remove weeds and debris 
deterioration • Repair and restore bed 

• Arlrl n,.u m e,rli ~ if n V 

O'Brien & Gere Engineers, Inc. Page 2 January 18, I 999 



I 
I 
I 
I 
I 
I 



Influent Structure 

Influent Screw Pumps 
Number 
Dimensions 

Accessories 

Sluice Gate 
Number 
Accessories 

Mechanical Bar Screen 
Number 
Dimensions 

Accessories 

Aerated Grit Chamber 
Number 
Type 
Dimensions 
Surface Area 
Capacity 

Table G 

SCSD-1 WWTP at Willard -
Basis of Design 

(Existing treatment works) 

2 (parallel) 
42 in dia. screw, 36 ft L, at a 38 degree incline 
Influent elevation: 483 ft 
Effluent elevation: 505.08 ft 
Drive motor, gear assembly, and hand 
switch/starter 

2 
Sluice gate operator 

2 (1 in-line and 1 by-pass) 
Unit: 1 ft 6 in W x 3 ft 4 in D 
Bars: 5/16 in W x 2 in D, 2-5/16 in O.C. 
Clear spacing: 2 in 
Rake drive unit and rake 

Rectangular concrete 
Approx. 10 ft L x 8 ft 6 in W x 12 ft 7 in D 
60 sf 
5520 gal 

Grit Screw Conveyor (In Channel) and Elevator 
Numb~ 1 
Accessories Elevator and screw conveyor drive/motor, gear 

box, drive belt, and hand switch/starter, grit 
screw, grit buckets 

Grit Washing and Dewatering Screw 
Numb~ 1 
Accessories 

Adjustable Swing Diffuser Unit 
Number 

O'Brien & Gere Engineers, Inc. Page I 

Steel trough, screw drive/motor, gear box, drive 
belt, and hand switch/starter 

January 27, 1999 



I 
I 
I 
I 
I 
I 



Table G 

SCSD-1 WWTP at Willard -
Basis of Design 

(Existing treatment works) 

Influent Structure (Continued) 

Aeration Blowers 
Number 

Accessories 

Extended Aeration Tanks 
Number 
Type 
Dimension 

Extended Aeration Zone 
Number 
Capacity 
Dimensions 
Surface area 
Accessories 

Settling Zone 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

Aerobic Digester Zone 
Number 
Capacity 
Dimensions 
Surface area 
Accessories 

O'Brien & Gere Engineers, Inc. Page 2 

3 (generate air supply for aerated grit chamber 
and extended aeration tanks) 
Motor and hand switch/starter 

2 tanks (operate in parallel) 
Circular concrete tank with partitions 
Each tank: 85 ft dia. x approx. 17 ft 8 in D 

I each tank 
350,254 gal 
2 19 degree section of tank x 15 ft 1 in D 
3,103 sf 
Diffusers, air piping, air pipe supports, IO in 
dia. transfer pipe (to settling zone), and 12 in 
sluice gate and operator 

1 each tank 
Circular 
53 ,905 gal 
27 ft dia. x 12.58 ft D 
Eff. weir: 90° v-notch weir @ 498.17 ft elev . 
573 sf 
Sludge collector and surface skimmer with 
motor/drive unit, effluent trough with v-notch 
weirs, scum trough, and center stilling well 

I each tank 
62,374 gal (8,338 cf) 
39 degree section of tank x 15 ft I in D 
552 sf 
Sludge return box and weir, and 12 in sluice 
gate and operator 

January 27, 1999 



I 

I 
I 
I 



l · 

Table G 

SCSD-1 WWTP at Willard -
Basis of Design 

(Existing treatment works) 

Extended Aeration Tanks (Continued) 

Sludge Storage Zone 
Number 
Capacity 
Dimensions 
Surface area 

Sand Filter 
Number 
Type 
Capacity 
Dimensions 
Surface area 
Accessories 

Parshall Flume 
Number 
Type 

Chlorine Contact Tank 
Number 
Type 
Capacity 
Dimensions 

Surface area 
Accessories 

Sludge Drying Bed 
Number · 
Type 
Dimensions 
Surface area 
Capacity 

O'Brien & Gere Engineers, Inc. Page 3 

1 each tank 
163,132 gal (21 ,806 cf) 
102 degree section of tank x 15 ft 1 in D 
1,446 sf 

I (2 parallel channels) 
Rectangular concrete - automatic backwash 
22,967 gal 
2 channels@ 32 ft L x 9 ft W x 5.33 ft D 
576 sf 
Carriage drive motor, carriage rail, control 
panel, washwater waste hood, washwater pump 
and backwash pump, washwater and backwash 
waste troughs, washwater discharge piping, 
sand, and porous plate filter drain assembly 

Prefabricated fiberglass liner 

1 (2 parallel channels) 
Rectangular plug flow 
Total tank: 33,988 gal 
Total tank: 23 ft L x 44 ft W x 5.25 ft D 
Eff. weir: 
Total tank: 

6 If total@ 492.25 ft elev. 
865 sf 

I in dia. chlorine diffuser, chlorine feed water 
pumps, and chlorinator 

2 beds (split into 4 compartments per bed) 
Asphalt lined bed 
Total (2 beds): 196 ft L x 100 ft W x 1 ft 6 in D 
Total bed: 19,600 sf 
97,750 gal at maximum recommended sludge 
application depth of 8 inches based on 10 States 
Standards 

January 27, 1999 



I 
I 
I 
I 
I 
I 



Table H 

SCSD-1 WWTP at Willard -
Ten States Standards Design Criteria Comparison 

Value for Meets or 
Design Ten States Standards or Text Existing Exceeds 

Criteria Parameter Recommendations<1> Facilities<2> Standard 

Mechanical Bar Screen (With Parallel By-Pass Bar Screen) 

Operational Velocity 1.25 to 3 ft/sec at peak hourly flowrate 2.33 ft/sec Yes 

Unit Process Maximum Based on a maximum velocity of 3 ft/sec Approx. 0.9 MGD 
Design Flowrate at peak hourly flowrate 

Aerated Grit Chamber 

Operational Detention Time 2 to 5 min at peak hourly flowrate <3> 2.84 min Yes 

Unit Process Maximum Based on a minimum detention of2 min Approx. 0.993 MGD 
Acceptable Flowrate at peak hourly flowrate 

Extended Aeration Tanks #1 and #2 (Operate in Parallel): Extended Aeration Zone 

Operational Organic Loading 15 lb BODsfd/103 ft3 <4> 15 lb BODsfd/ 103 ft3 Yes 

Detention Time Range: 18 to 36 hours <5> 24 hours Yes 

Unit Process Maximum Bas_ed on a maximum organic loading of Approx. 0.7 MGD 
Design Flowrate 15 lb BODsfd/103 ft3 at average flow 

Extended Aeration Tanks #1 and #2 (Operate in Parallel): Settling Tank 

Operational Surface Overflow Rate 1,000 gpd/ft2 610.8 gpd/ft2 Yes 

Unit Process Maximum Based on max. surface overflow rate of Approx. 0.7 MGD 
Design Flowrate 1,000 gpd/ft2 at peak hourly flow with a 

1.64 peaking factor 

Rapid Sand Filter - Channels #1 & #2 (Operate in Parallel) 

Operational Filtration Rate Average: 1 to 2 gpm/ft2 <5> 0.84 gpm/ft2 Yes 
Peak Hourly : 3. 5 gpm/ft2 <5> 3.38 gpm/ft2 Yes 

Uni t Process Maximum Based on a maximum filtration rate of3 .5 Approx. 0.725 MGD 
Design Flowrate gpm/ft2 at peak hourly flow 

Chlorine Contact Tank 

Operational Contact Period 15 min at peak hourly flowrate 17.48 min Yes 

Unit Process Maximum Based on a minimum 15 min contact Approx. 0.8 16 MGD 
Design Flowrate period at peak hourly flowrate 

Sludge Drying Beds 

Dimensional Unit Sizing Area shall be calculated on a rational basis 19,600 sf No 
with the volume of wet sludge produced 
by existing and proposed processes 
considered: calculated to be 
approximately 30,000 sf. 

Footnotes: 
(I) Criteria not stated in Ten States Standards were obtained from other sources which are footnoted below. 
(2) Operational statistics based on maximum rated capacity of 700,000 gpd (Based on SPDES Permit). 
(3) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 462, Table 9-4. 
(4) Metcalf & Eddy, Wastewater Engineering, Third Edition, Page 1084, Table 14-20. 
(5) Ten States Standards and Metcalf & Eddy, Wastewater Engineering, Third Edition, Page I 084, Table 14-20. 

O'Brien & Gere Engineers, Inc. Page I January 18, 1999 



I 
I 
I 
I 
I 
I 
I 



l 
, l 

. I 

l 

I l 

I 
l 

j 

I j 

0 
0 
0 
t') 

II 
LEGEND 

4"FM -------- EXISTING FORCE MAIN 
a·~ 

---- EXISTING GRAVllY SANITARY SEWER 

0 

□ 
sg 

EXISTING PUMPING STATION 

EXISTING TREATMENT PLANT 

SEWAGE TREATMENT AT NORTH END WWTP 

ffi;IJifl SEWAGE TREATMENT AT SOUTH END WWTP 

!iii;! SEWAGE TREATMENT AT WILLARD WWTP 

e PROPOSED PUMPING STATION 

6"FM- PROPOSED FORCE MAIN 

™ PROPOSED GRAVllY SEWER REHABILITATION 

[ : : : : : ] SENECA ARMY DEPOT BOUNDARY 

Mc Gron Rd 

.__ 

rr-r-ss~toi::te-;:R;-;-te- 4-1-
4 
-·"'"i rr-_--.....______ ---

G) 

ii: 

-6"FM 

0:: 

~ 
E e 
ID 

'O 
0:: .. 
C ·a 
iii 
;i:: 

\ 

\ 
State Rte 14 

Beoujon Rd 

Ovid 

Depot 

FIGURE 1 

rd State Hospital 

scso\#1 
WASTEWATER 
TREATMENT 
PLANT WILLARD) 

~~~•-'-;----;,:=:.~~ 

illord 
State Hospital 

SENECA ARMY DEPOT - PHASE 2 

PROPOSED SANITARY FACILITIES 
ALTERNATIVE 1 



I 
I 

I 
I 
I 
I 



0 
0 
0 
I') 

II 

t, 
3: 
0 
<'i 
I 

t, 

l 
G: 
/' 
N 
w 

~ a.. 
/' 

l 
t, 
3: 
0 
/' 
0) 

;:;; 
' I f 

0 
0 

/' 
~ 
(.) 
w a a:: 
a.. 
/' 
0) 

0 
?; 
0 
,:;: 

4"FM --------
8'~ 

LEGEND 
EXISTING FORCE MAIN 

EXISTING GRAVITY SANITARY SEWER 

EXISTING PUMPING STATION 

EXISTING TREATMENT PLANT 

SEWAGE TREATMENT AT NORTH END WWTP 

SEWAGE TREATMENT AT SOUTH END WWTP 

SEWAGE TREATMENT AT WILLARD WWTP 

PROPOSED PUMPING STATION 

PROPOSED FORCE MAIN 

[ 

~~ PROPOSED GRAVITY SEWER REHABILITATION 

, , - , , J SENECA ARMY DEPOT BOUNDARY 

~Gron Rd 

3000 
1 "=3000' 

0 

a:: 

~ 
E e 
(D 

3000 

--- ----0 

FILE NO. 1 0044.2 11 91 

~ 
State Rte 14 

Beaujon Rd 

FIGURE 2 

~ ' if- -
' ~e, I 

I 

\.~ 
l 

\ 
\ ,~----

__ _/ 
llard State Hospital 

D #1 
TEWATER 
TMENT 
T WILLARD) 

E~-~i~~~ 
illord 

State Hospital 

--llllllllllllf---11~1, -

SENECA ARMY DEPOT_ PHASE 2 

PROPOSED SANITARY FACILITIES 
ALTERNATIVE 2 

Ei D'BREN&GEIE 
ENGINEERS INC . 



I 

I 
I 
I 
I 
I 



0 

8 
"' II 

0, 
0, 

' 1/) 
N 

~ 

~ 
~ 
1--
0 
...J 
0.. 

LEGEND 

Mc Gran Rd 

( 
l 

✓---/ i-
~.,,,.,· 

~ 
I 3000 

1 "=3000' 
0 3000 

FILE NO. 10044.21191 

FIGURE 3 

POINT A (REFER 
TO SECTION 4 .3. 1.) 

SENECA ARMY DEPOT - PHASE 2 

PROPOSED SANITARY FACILITIES 
ALTERNATIVE 3 

Ii D'IISEN&GEIE 
E N GINEERS INC . 



I 
I 

I 

-



g 
0 
r<) 

II 

4"FM --------
0 

a -IIB 
tl\lii 
• 

Mc Gran Rd 

LEGEND 

EXISTING FORCE MAIN 

EXISTING GRAVllY SANITARY SEWER 

EXISTING PUMPING STATION 

EXISTING TREATMENT PLANT 

SEWAGE TREATMENT AT NORTH END WWTP 

SEWAGE TREATMENT AT SOUTH END WWTP 

SEWAGE TREATMENT AT WILLARD WWTP 

PROPOSED PUMPING STATION 

State Rte 96 

... 
" 0. a: 

.w.( __ B_ea-uj~-. .::.Rd::-..----1 

SENECA ARMY DEPOT - PHASE 2 

PROPOSED SANITARY FACILITIES 
ALTERNATIVE 4 



I 